Logo

Cylinder Service Parts

144
®
BayStar Cylinder HC46_ _
SERVICE KITS
ITEM
P/N
QTY
DESCRIPTION
1
4
Socket Head Screw - Bracket
2
2
Locknut
3
2
Washer
4
1
Gland End/Bracket, Right Side
1
Gland End/Bracket, Left Side
5
1
Seal Gland Assembly Guide Tool
6
1
Nut - Support Rod
7
HF4202
2
Bleed - Tube Fitting
OUTBOARD CYLINDER SERVICE PARTS:
BAYSTAR CYLINDER HC4600
(CYLINDER NOT SHOWN)
HC4600 & HC4600H ARE ABSOLETE. ONLY SEAL KITS ARE AVAILABLE.
GLAND KIT 'A' (HP5607) PORT SIDE KIT
INCLUDES ITEMS AS FOLLOWS:
Complete assembled end gland with replacement retaining wire
GLAND KIT 'B' (HP5608) STARBOARD SIDE KIT
INCLUDES ITEMS AS FOLLOWS:
Complete assembled end gland with replacement retaining wire
Individual part numbers cannot be ordered at this time. All parts
are only available in kit form.
Seal Kit
HC5345-3 CYLINDER PARTS
SEASTAR PIVOT MOUNT PARTS
The pivot front mount cylinder (P/N HC5345-3) fits
most single-engine applications without requiring
additional connection hardware.
ITEM
P/N
QTY
DESCRIPTION
1
1
Nut 3/8" NF Nylock S.S.
2
1
Screw 3/8" x 1-1/4" Hex Head S.S.
3
2
Washer 7/16” dia. S.S.
4
2
Nut 7/16” NF Nylock S.S.
5
2
Washer 1/2” dia. S.S.
6
2
Nut 1/2” NF Nylock
(nickel plated brass)
7
2
Spacer (Thick)
8
1
Spacer (Thin)
9
1
Support Rod
10
1
Adjusting Nut & Screw
11
2
Washer 5/8” dia. S.S.
12
2
Support Bracket
STEERING - Cylinder Service Parts
PORT SIDE GLAND
STARBOARD
SIDE GLAND